TEST REPORT

1. N0 ©  CT20-069567E

2. Client
O Name :  HYUNDAI L&C
O Address : 1077, Cheonho-daero, Gangdong-gu, Seoul, Republic of Korea
Date of Test : 2020.06.12 ~ 2020.06.24
Use of Report : Quality Control
Test Sample : Hanstone/Silver Glance (BA220)
Test Method
(1) Testing method suggested by the client

o o )

7. Test Results
1) Hanstone/Silver Glance (BA220)

6829-1191-5711-7709

Test Item(s) Unit... It Test Results Remark Loc.
Moh's Hardness = (1) 6 (Orthoclase) = A
* Testing method suggested by the client : Hardness test using Moh's scale
¥ Location
A : 37, Buganggeumho-ro, Bugang-myeon, Sejong-si, Republic of Korea
———— End of Report ———
I : Tested By Technical Manager 5 el B
Affirmation e Q L.

Name : Kim Eung Gu Name : Kang Byung Chul
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This report is not accredited by KOLAS.

test report can be checked on KCL website(www.kcl.re.kr).

Our report apply only to the standards or procedures identified and to the sample(s) tested unless otherwise specified. The test
results are not indicative of representative of the qualities of the lot from which the sample was taken or of apparently
identical or similar products. The results of using only a portion of this report cannot be guaranteed. The authenticity of this
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Korea Conformity Laboratories President Yoon, Kap Seokyzor. fpres<
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Result Inquiry : 40, Yeongudangi-ro, Ohchang-Eup, Cheongwon-Gu, Cheongju-si, Chungbuk, Korea (82-43-718-9054)
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